
SPARE PARTS LIST
PAGE 1

MODEL NO. 9920

ITEM PART NO. DESCRIPTION QTY NOTE
001 651284-9 Kapcsoló SGEL115CDY-6 9403/04   1
002 151743-8 Motorház   1
003 654532-5 Csatlakozósáv 1P 654532-5*   1
004 417049-7 Elülso fogantyú   1
005 266173-1 Önmetszo csavar M5x30   1
006 665890-4 Kábel   1
007 682540-6 Kábelvédo 9,3-90 682540-6*   1
008 687052-4 Kábel-feszültségmentesíto 6870   1
009 265995-6 Önmetszo csavar M4x18*   2
010 211088-7 Golyóscsapágy 6000DDW 211088-7   1
011 681649-1 Szigetelo alátét 9403/04   1
012 523404-4 Állórész   1
013 266056-5 Önmetszo csavar M5x45   2
014 643750-0 Szénkefetartó-sapka 643750-0*   2
015 191963-2 Szénkefe CB-303*   1
016 513339-7 Forgórész*   1

INC. 10,11,18,19
017 417050-2 Légterelolap   1
018 240026-2 Ventillátor   1
019 210023-2 Golyóscsapágy 627DDW 9910/9911   1
020 417048-9 Motorburkolat   1
021 819001-5 MAKITA címke   1
022 265995-6 Önmetszo csavar M4x18*   4
023 417051-0 Fogantyúburkolat   1
024 417052-8 Szalagfedél   1
025 252153-3 Hatlapú anya M6-10 9910/9911   1
026 225084-9 Ékszíj 9404   1
027 241663-5 Ventillátor (ékszíjtárcsa)   1
028 251815-0 Beállító csavar M6x25 37B/9901   1
029 253707-9 Lapos Alátét 16 253707-9   1
030 231225-7 Nyomórugó 16 9924DB/99001/940*   1
031 266050-7 Önmetszo csavar M4x30   5
032 931402-8 Hatlapú anya M8 931402-8*   1
033 222156-1 Ékszíjtárcsa*   1
034 317273-1 Fogaskerékház-fedál   1
035 211092-6 Golyóscsapágy 629DDW   1
036 226520-8 Tengely   1
037 151755-1 Tányérkerék   1
038 852053-3 Címke   1
039 151747-0 Szalagház   1
040 211088-7 Golyóscsapágy 6000DDW 211088-7   1
041 162217-4 Hajtógörgo   1
042 252154-1 Hatlapú anya M8-13 9910/9911   1
043 961052-5 Seeger-gyuru S-12 961052-5   1
044 323931-9 Feszítogörgo-tengely*   1
045 253922-5 Zárósapka 12 9401/9924DB/94   2
046 151753-5 FEszítogörgo*   1
047 344823-9 Kar*   1
048 267731-6 Zárósapka 9910/9911   1
049 265059-6 Nyújtványcsavar M4 9910/9911   1
050 416417-1 Görgo 9910/9911   1
051 233249-9 Nyomórugó   1
052 151744-6 FEszítogörgo-tartó*   1
053 267746-3 Alátét*   1
054 233250-4 Nyomórugó*   1
055 266034-5 Önmetszo csavar M4x16*   2
056 344822-1 Biztonsági fedlap   1
057 911116-5 Trapézfeju csavar M4x12 911116   2



SPARE PARTS LIST
PAGE 2

MODEL NO. 9920

ITEM PART NO. DESCRIPTION QTY NOTE
060 631380-9 Fordulatszámszabályzó   1
061 193198-1 CARBON PLATE   1
064 265995-6 Önmetszo csavar M4x18*   3
065 266034-5 Önmetszo csavar M4x16*   1
066 266034-5 Önmetszo csavar M4x16*   1
067 266034-5 Önmetszo csavar M4x16*   4
A01 122591-2 DUST BAG ASS'Y   1
A02 794239-2 ABRASIVE BELT 76X610 WA80   1
E01 193200-0 CORK RUBBER PLATE SET   1
E02 344848-3 Alátét   1
E03 645105-5 Zajszuro kondenzátor 645105-5*   1



SERVICE DRAWING
PAGE 1

MODEL NO. 9920


